DETAIL PROJECT REPORT

VISHWAKARMA YOJNA: Vil
AN APPROACH TOWARDS RURBANISATION

KUBADTHAL Village
AHMEDABAD District

PREPARED BY

STUDENT NAME BRANCH NAME ENROLLMENT NO
JOSHI RUTVIK VUAY CIVIL ENGINEERING 180243106002
SUNIL KUMAR PRAJAPAT | CIVIL ENGINEERING 180243106018

NODAL OFFICER
PROF. SRINATH KARLI

HASMUKH GOSWAMI
COLLEGE
OF ENGINEERING
VAHELAL, AHMEDABAD

YEAR: 2020-21

GUJARAT TECHNOLOGICAL UNIVERSITY
Chandkheda, Ahmedabad — 382424 Gujarat




u = o DETAIL PROJECT REPORT

»
ON

. Vishwakarma Yojana: Phase VIII

AN APPROACH TOWARDS RURBANISATION
KUBADTHAL Village i —
AHMEDABAD District

Prepared By

BRANCH NAME ENROLLME
| RUTVIK VUAY CIVIL ENGINEERING 180243106002

(UMAR PRAJAPAT CIVIL ENGINEERING 180243106018
[...]
to corrosion. Corrosion of reinforcing steel is a significant economic and safety problem,
preventing many buildings from attaining their design life. It is now a must look into field as
corrosion of reinforcing steel is seen almost in every 10 out of 100 constructions within a life of
10 years. Nowadays the increase content of pollutants in the city atmosphere has very much
affected the life span of RCC structures. The increased content of pollutants include a very high
rates of Sulphates and Chlorides which when these mixes with rain water and falls over these
structures and damages the visible parts.

Prevention: Corrosion of steel in reinforced concrete structures can be divided into four
different categories, based on how they provide protection:

1. Alternative reinforcement and slab design method includes materials that electrically isolate
the steel from the concrete and create a barrier for chloride ions, materials that protect steel
galvanic-ally, and materials that have significantly higher corrosion thresholds than
conventional reinforcing steel. Concrete slabs have been designed without any internal
reinforcement.

2. Barrier methods protect reinforced concrete from corrosion damage by preventing water,
oxygen, and chloride ions from reaching the reinforcement and initiating corrosion.

3. Electrochemical methods use current and an external anode to protect the reinforcement,
even when the chloride ion concentration is above the corrosion threshold.

Gujarat Technological University 2020-2021 Page 55




Vishwakarma Yojana: VI Village: KUBADTHAL District: AHMEDABAD

4. Corrosion inhibitors offer protection by raising the threshold chloride concentration level, by
reducing the permeability of the concrete, or by doing both.

5.1.7 Sewage treatment plant:

Sewage treatment plant is a plant where waste water is treated. Sewage treatment is the process of
removing contaminants from municipal wastewater, containing mainly household sewage plus
some industrial wastewater. Physical, chemical, and biological processes are used to remove
contaminants and produce treated wastewater (or treated effluent) that is safe enough for release
into the environment. A by-product of sewage treatment is a semi-solid waste or slurry, called
sewage sludge. The sludge has to undergo further treatment before being suitable for disposal or
application to land. Sewage treatment may also be referred to as wastewater treatment. However,
the latter is a broader term that can also refer to industrial wastewater.

For most cities, the sewer system will also carry a proportion of industrial effluent to the sewage
treatment plant that has usually received pretreatment at the factories to reduce the pollutant load.
If the sewer system is a combined sewer, then it will also carry urban runoff (stormwater) to the
sewage treatment plant. Sewage water can travel towards treatment plants via piping and in a flow
aided by gravity and pumps. The first part of the filtration of sewage typically includes a bar screen
to filter solids and large objects that are then collected in dumpsters and disposed of in landfills.
Fat and grease are also removed before the primary treatment of sewage.

5.1.8 Technical Case Study on Sewage treatment plant:

Sewage treatment is the process of removing contaminants from wastewater and household
sewage, both runoff (effluents) and domestic. It includes physical, chemical, and biological
processes to remove physical, chemical and biological contaminants. Its objective is to produce a
treated effluent and a solid waste or sludge suitable for discharge or reuse back into the
environment. This material is often inadvertently contaminated with many toxic organic and
inorganic compounds.

Sewage implies the collecting of wastewaters from occupied areas and conveying them to some
point of disposal. The liquid wastes will require treatment before they are discharged into the water
body or otherwise disposed of without endangering the public health or causing offensive
conditions.

As the cities have grown, the more primitive method of excreta disposal have gain place to the
water-carried sewerage system. Even in the small cities the greater safety of sewerage, its
convenience, and freedom from nuisance have caused it to be adopted wherever finances permit.

Treatment Of Sewage:

The treatment of sewage consists of many complex functions. The degree of treatment depends
upon the characteristics of the raw inlet sewage as well as the required effluent characteristics.
Treatment processes are often classified as:

1. Preliminary treatment 2. Primary treatment

3. Secondary treatment 4. Tertiary treatment

Gujarat Technological University 2020-2021 Page 56



https://en.wikipedia.org/wiki/Pollutant
https://en.wikipedia.org/wiki/Pollutant
https://en.wikipedia.org/wiki/Pollutant
https://en.wikipedia.org/wiki/Wastewater
https://en.wikipedia.org/wiki/Wastewater
https://en.wikipedia.org/wiki/Sewage
https://en.wikipedia.org/wiki/Sewage
https://en.wikipedia.org/wiki/Sewage
https://en.wikipedia.org/wiki/Industrial_wastewater_treatment
https://en.wikipedia.org/wiki/Industrial_wastewater_treatment
https://en.wikipedia.org/wiki/Effluent
https://en.wikipedia.org/wiki/Effluent
https://en.wikipedia.org/wiki/Sewage_sludge
https://en.wikipedia.org/wiki/Sewage_sludge
https://en.wikipedia.org/wiki/Sewage_sludge
https://en.wikipedia.org/wiki/Sewage_sludge
https://en.wikipedia.org/wiki/Sewage_sludge_treatment
https://en.wikipedia.org/wiki/Sewage_sludge_treatment
https://en.wikipedia.org/wiki/Sewage_sludge_treatment
https://en.wikipedia.org/wiki/Wastewater_treatment
https://en.wikipedia.org/wiki/Wastewater_treatment
https://en.wikipedia.org/wiki/Sanitary_sewer
https://en.wikipedia.org/wiki/Sanitary_sewer
https://en.wikipedia.org/wiki/Sanitary_sewer
https://en.wikipedia.org/wiki/Combined_sewer
https://en.wikipedia.org/wiki/Combined_sewer
https://en.wikipedia.org/wiki/Urban_runoff
https://en.wikipedia.org/wiki/Urban_runoff
https://en.wikipedia.org/wiki/Urban_runoff
https://en.wikipedia.org/wiki/Piping
https://en.wikipedia.org/wiki/Piping
https://en.wikipedia.org/wiki/Piping
https://en.wikipedia.org/wiki/Gravity
https://en.wikipedia.org/wiki/Gravity
https://en.wikipedia.org/wiki/Gravity
https://en.wikipedia.org/wiki/Pump
https://en.wikipedia.org/wiki/Pump
https://en.wikipedia.org/wiki/Bar_screen
https://en.wikipedia.org/wiki/Bar_screen
https://en.wikipedia.org/wiki/Bar_screen
https://en.wikipedia.org/wiki/Bar_screen
https://en.wikipedia.org/wiki/Bar_screen
https://en.wikipedia.org/wiki/Bar_screen
https://en.wikipedia.org/wiki/Dumpster
https://en.wikipedia.org/wiki/Dumpster
https://en.wikipedia.org/wiki/Dumpster
https://en.wikipedia.org/wiki/Fat
https://en.wikipedia.org/wiki/Fat
https://en.wikipedia.org/wiki/Fat
https://en.wikipedia.org/wiki/Fat
https://en.wikipedia.org/wiki/Grease_(lubricant)
https://en.wikipedia.org/wiki/Grease_(lubricant)
https://en.wikipedia.org/wiki/Grease_(lubricant)

Vishwakarma Yojana: VI Village: KUBADTHAL District: AHMEDABAD

1. Preliminary Treatment:
Preliminary treatment consists solely in separating the floating materials like tree branches, papers,
pieces of rags, wood etc. and heavy settable inorganic solids. It helps in removal of oils and greases

and reduces the BOD by 15% to 30%.
The processes under this are:

> Screening - to remove floating papers, rags, clothes.

> Grit chamber - to remove grit and sand.

> Skimming tank - to remove oils and greases

2. Primary Treatment:

Primary treatment consists in removing large suspended organic solids. It is usually accomplished
by sedimentation in settling basins. The liquid effluent from the primary treatment often contains
a large amount of suspended organic material and has a high BOD (about 60% of original).

3. Secondary Treatment:
Here the effluent from primary treatment is treated through biological decomposition of organic
matter carried out either aerobic or anaerobic conditions.
Aerobic Biological Units:
1) Filters (intermittent sand filters, trickling filters)
I1) Activated Sludge Plant (feed of active sludge, secondary settling tank and aeration tank .
I11) Oxidation ponds and Aerated lagoons.
Anaerobic Biological Units:
I) Anaerobic lagoons
I) Septic tanks
[11) Imhoff tanks.
The effluent from the secondary treatment contains a little BOD (5% to 10% of original) and may
contain several milligrams per litre of s DO.

4. Tertiary Treatment:

The purpose of tertiary treatment is to provide a final treatment stage to raise the effluent quality
before it is discharged to the receiving environment (sea, river, lake, ground, etc.). More than one
tertiary treatment process may be used at any treatment plant. If disinfection is practiced, it is
always the final process. It is also known as "effluent polishing™.

Design Result of SEWAGE TREATMENT PLANT:

1) SCREENING -

e Shape of bars = M.S. Bars

e Size = 10mm x 50mm with clear spacing of 30mm

e Velocity of flow = 0.8m/sec

¢ No. of bars required = 33

e Size of Screen =1.32m x 0.8m

The screening produced are disposed of either by burning, or by burial (Composting).

Gujarat Technological University 2020-2021 Page 57




Vishwakarma Yojana: VI Village: KUBADTHAL District: AHMEDABAD

Vi \
< 200m v4
- A N ek o e v e b e ol & b o e e *,‘ N
PUMP HOUSE i
] t
— o AERATION TANKS i
CHAMBER i
. O e SECONDARY | \TREATED 1
25mX25m 12mX3mX1.5m — CLARIFIER i
SCREEN | ===} 37mX20m Dia-35m | /WATER !
1.32X.8m &
! ;
INLET h
CHAMBER = /| 100m
{4
25mX25m 1 y
SKIMMING TANK i
27mX27m —_ PST fy
36mX13m SLUDGE i
DIGESTION 5
— R TANK GASPLANT
— Dia-22m / / DIA-5m |
ADMIN (\_) \3
BLOCK f
6mX5m b
i
T T V/
Fig.34 Layout of Sewage treatment plant
2) GRIT CHAMBER - 3) SKIMMING TANK-
e Critical horizontal velocity (V¢) =0.228m/s - Detention time= 4 min
e Flow velocity (V) =0.2m/s (V< V¢) - Size of tank = 27m x 27m

e Detention time = 60sec

e Size of Grit Chamber =12m x 3m x 1.5m

The grit deposited at bottom can be either incinerated with sludge or disposed in low lying areas.
The oil & greasy material removed from tanks can be disposed either by burning or burial. It is
generally too polluted for any economic use.

4) PRIMARY SEDIMENTATION TANK —

e In this design, continuous flow tank is to be provided.

¢ VVelocity of flow through the tank = 0.3m/min

e Size of rectangular sedimentation tank = 36m x13m x6m.

e Since the tank is provided with mechanical cleaning arrangement, no space at bottom is required
for sludge zone.

5) AERATION TANK-

¢ Providing conventional aeration process., No. of aeration tanks = 2

e BOD entering STP = 189mg/l, BOD left at effluent = 25mg/I

Gujarat Technological University 2020-2021 Page 58




Vishwakarma Yojana: VI Village: KUBADTHAL District: AHMEDABAD

e Minimum efficiency required in activated plant = 86.77% (85-92%), F/M Ratio = 0.3
e MLSS =2500mg/l , Sludge retention time = 5days

e Aeration tank dimension = 37m x 20m x 5.5m.

6) AERATOR SIZE -Oxygen requirement = 1kg/kg BOD applied
e Provide 10 Generators of 30 HP, with 1 generator at standby.

7) SECONDARY CLARIFIER-

e Recirculated flow(assuming 50% of total flow) = 15000m?/day.

e Surface loading rate of flow = 30m*/m?/hr.

e Solid loading rate = 112.5kg/day/m?.

e Size of secondary clarifier = 35m diameter with overall depth of 5.5m

8) SLUDGE DIGESTION TANK -

Mass of suspended solids in 30MLD wastewater = 12840kg/day

Volume of digested sludge at 75% moisture content = 32.89 m3/day
Digestion period = 30 days

Provide a cylindrical sludge digestion tank 6m deep and of 22m diameter.

9) ESTIMATION OF GAS PRODUCED FROM DIGESTER TANK —

e Total quantity of gas produced = 3154.79 cu. m.

e Assuming that gas produced contains 65% methane and 30% CO..

e Methane produced = 2050.6 cu. m. CO2 produced = 1104.18 cu. m.

e Total fuel value = 73.82 MKJ.

e Assuming boiler efficiency is 80%, heat produced by boiler =59.06 MkJ which is equal to
14.335 million kilo Calories.

e The gas collected may be utilized for operating engines, and for heating sludge to promote
quick digestion.

» The major aim of wastewater treatmentis to remove as much of the suspended solids as
possible before the remaining water, called effluent, is discharged back to the environment. As
solid material decays, it uses up oxygen, which is needed by the plants and animals living in
the water. Thus in a biological sewage treatment plant, the main aim is to maintain the flow of
fresh air. This chamber is fed with raw sewage which has been grounded to form small particles.
The source document for this Digest states: Disinfection is unquestionably the most important step
in the treatment of water for drinking-water supplies. The microbial quality of drinking-
water should not be compromised because of concern over the potential long-term effects of
disinfectants and DBPs. Waste management is an important issue that needs governmental action
quickly. At present there is very little awareness exists regarding this issue in our society. The
practices of bringing forth waste are too risky not only for today but they could be dangerous for
our future generation.

Gujarat Technological University 2020-2021 Page 59




Vishwakarma Yojana: VI Village: KUBADTHAL District: AHMEDABAD

CHAPTER: 6. SWACHH BHARAT ABHIYAN(CLEAN
INDIA)

6.1 Swatchhta needed in allocated village -Existing Situation with photograph:

Swachh Bharat Abhiyan:
Swachh Bharat Mission is a mass movement for cleanliness launched on 2nd October 2014 by the
Prime Minister of India. The Swachhta Abhiyan has turned into a National Movement with citizens
now becoming active participants in cleanliness activities across the nation. The dream of a,,Clean
India* once seen by Mahatma Gandhi is being realized with millions of people across the country
joining the cleanliness initiatives of the government departments, NGOs and local community
centres to make India clean as a part of this Jan Andolan”.

Fig.35 Need Swachhta in village

Need Swachhta:
Sanitation Plan for Health in the Village, Waste Collection System, Drainage System, Waste
Disposal System, Public Toilet, Increase In Health Status Of Public, Awareness Of Public for

Waste Management.

Garbage condition in village:

Kubadthal village system of waste disposal in
this photo, we can see this people are
throwing garbage on the open ground because
there is no waste disposal system in the
village. And we have suggested a compost pit
for all village to dump the waste so no
pollution is occurred in that area and people
don’t get ill. The fertilizer that will be
generated by compost pit will useful to the
people of the village.

Garbage in village

Gujarat Technological University 2020-2021 Page 60




Vishwakarma Yojana: VI Village: KUBADTHAL District: AHMEDABAD

In our village there are public toilet, individual toilet and community toilet. But the maintenance
of community toilet and public toilet is done in a proper way there is an issue regarding the
cleanliness of the public and community toilet.

6.2 Guideline for the process of implementation of SBA Mission Objectives:

First of all we have to give some information about Swachhta abhiyan and also the benefits of
the Swachhta. We also aware them about the illness because of the dirty roads and village.

In our allocated village we were gave the knowledge on swachh bharat abhiyan for the student and
also try to convince them for the stop throwing garbage on the roads and in the village. We also
do a activity with the help of student for the swachhta in village and also try to encourage the
villagers to take part in this abhiyan.

Fig.36 Implementation SBA in Urban

Mission Components:
Household toilets, including conversion of insanitary latrines into pour-flush latrines

e Community toilets,, Public toilets and urinals, Solid waste management, IEC & Public
Awareness, Capacity building and Administrative & Office Expenses (A&OE)

6.3 Activities Done by Students for allocated village with Photograph:
According to Talati, Sarpanch and villagers, the people are cleaning their nearby area regularly